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Unloader ST-275
Item-Number  200275550

Spare Parts

Pos. Item number Description

1 200265411 Guide Sleeve Cpl.

2 010009208 B-Pressure Plate

3 060000695 Mould spring 32x16x64 blue

4 040004430 Feather key

5 040001460 Hex nut M8x1 ISO10512 galv. clam

6 020001296 flange slide bearing

7 040000414 Stud Bolt M8x1

8 010003470 Pressure washer DBV 073

9 040001450 Hex nut DIN 936 M8x1 galv.

10 040002312 Blind plug + NBRsealing  M10x1

11 010009203 Glide sleeve ST-265
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Pos. Item number Description

12 020012112 Switch Plate

13 020012117 Holder for switch

14 040000460 Cylinder screw M4x10 DIN 7984 A2

15 050000435 O-ring 15x1,5

16 040009020 Seal Seat ST-275 D6

A 200275420 Rep-Kit U-Piston

B 200265430 Rep-Kit Schalter ST-265
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